 Acute Repetitive Cluster of Seizures:
Post Streptococcal Glomerulonephritis
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* awmnaesnisinuuy ARCS

* Posterior Reversible Encephalopathy Syndrome : PRES
* naesneainsdnuuy ARCS

* arssnwnuu status epilepticus ?

* svJanay respiratory failure

* nsliian phenytoin lufilae renal failure, hypoalbuminemia

* AR45NM5ZI9aE 15119 ?
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Posterior Reversible Encephalopathy Syndrome : PRES

* Severe hypertension

*GTC

* Underlying disease : immune process, renal failure, uremia
*CT brain : normal

* PE: no neuro deficit

o Ranusls : lafauRnlnRaas vision wafiwulé

* DDx : Cerebral venous sinus thrombosis
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ms3ne1 acute repetitive cluster of seizures

* aasliinnadneuNeniu status epilepticus
* linnsfnundoa benzodiazepine wazmudae loading andidn

o seilfinnsindog benzodiazepine uaz loading phenytoin uaz maintenance siafae
phenytoin

e fnnsdnuun GTC dnasl¥ loading phenytoin $1an 2 efs sau dose #ls 1,000 mg

. ﬁ”ﬂuﬁﬂmmﬁﬂw 30 kg 1% 30 mg/kg fazgslilfamias uatingiloadl hypoalbuminemia fiaaifia high

level vi3a toxic level 14



CKD stage 4
GFR 15-29+ ml/minute

CKD stage 5
GFR < 15 ml/minute

msl#en phenytoin lugihe renal failure with HD

ESRD

KU

GFR > 60 ml/minute CKD stage 3
GFR 30-59 ml/minute

150-200 me BID or TID

Pherytoin

Fhenobarbital

Carbamazepine

Gabapentin

Fregabalin

Lacosamide

Levetiracetam

Walproic acid

Lamotrigine

Topimmate

Zonisamice

&0-100 me BID or TID

Titrate up from 200 me
BID, Max 1600 me/day.

Titrate up from 300 me
TID, Max 3600 meg/day

150-600 mg/day BID to
TG

Titrate up from 50 me
BID, Max 400 me day

S500-1500 me BID

30-60 me/ke/day BID to
TD

Varies due to indication
and concomitant AEDs
100-500 meg QD to BID

100-20 me BID

100-600 mesday QD to
BID

Oral loading dose not
needed. Otherwise no
change.

Use with caution: dose re-
duction may be needed
Mo adjustment necessary
200-700 me BID

50% dose reduction

Mo adjustment necessary

50% dose reduction

Mo adjustment necessary

se with caution; dose re-
duction may be nesded

50% dose reduction

Mo adjustment necessary

Oral loading dose not
needed. Otherwise no
change.

Use with caution: dose re-
duction may be needed

Mo adjustment necessary

200-700 mg QD

25-150 me QD to BID

Slow titration, Max 300 me/
day

50% reduction

Mo adjustment necessary

Use with caution; dose re-
duction may be needed

50% dose reduction

Unclear:
icdeal

slow titration is

Oral loading dose not
needed. Otherwise no
change.

Use with caution: dose
reduction may be needed

No adjustment necessary

100-300 meg QD, Use with
cauticn

25-75 mg QD

Slow titration, Max 300 me/
day

50% dose reduction

Mo adjustment necessary

Jse with caution: dose
reduction may be needed

50% dose reducticn

Unclear: slow titration is

icleal

Oral loading dose not needed. Oth-
erwise no chanee.

No clear consensus. Consider 50% DD
in PO and as post-HD supplement

No adjustrnent necessary

100-200% DD as post-HD supplement
100-200% DD as post-HD supplement
50% DD post-HD supplement

500-100 me daily

Supplementation usually not given.
High-flux dialyzers can likely remove drug.

Consider post-HD supplemental dos-
ing

50% DD as post-HD supplement

Give QA after HD Supplement needed
for post-HD seizures
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“ mslvien phenytoin ludihe renal failure with HD

* mnuatlusiasliien phenytoin wnanniauainimi
hemodialysis ?

* Az Widseliuannannis waz drug level
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* {iilhaiin1ne non-convulsive SE
* jilaainay drug toxicity
* jilhail side effect 1as phenobarbital

o {lilaaunnzunsndenane wiv sepsis, electrolyte imbalanced
A ’



mslen phenobarbital lua1e SE

*Dose lfinunngalszanns 20 mg/kg

v I
v aA

*aunenliidn lhuana A WisannATINNaIn1sdn

e qnunsnlilEvauuy IV vida NG feeding uuu tablet



